
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
To evaluate the actual performance and efficiency of the priinary 
plant was mandatory for the proper design of the secondary 
treatment: this had been the main expert's task during his stay at 
Sagana. 

I 11111 II I 1111 I 11 11 ' 
111 I Ill 11111 111 

111 I II I II 1111 II 11 I I I 1111 

II 

I I I I I 11 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I,,,,,, :, ,,,,,,,,, 

i. The analytical controls carried out by LDC-KIROI (Leather 
Development Centre of the Kenyan Industrial Development Institute) 
indicated the following average removal percentuals: 

Parameter 

- coo 
- BOO 
- Suspended Solids 
- Settleable matter 
- Sulphide 
- Trivalent Chr011iu• 

Percentual 
of re.oval (*) 

SOI 
69i 
95f. 
821 

IOOI ca. 
ggi 

(*) The reaoval has been calculated ca..,,aring the characteristics 
of the ho110genized and the primary settled effluents. 

These results indicate a good efficiency of the primary treatment 
(at the current operation conditions) but, as expected, they are 
still far fr011 the requested standards for discharge. The 
installation of a secondary (biological) phase is however 
necessary. 

11. The factory was working only at 30-40I of its maximu11 
production capacity: this circumstance has been considered in the 
evaluation of the actual performances of the primary ETP. 
Further110re, a cQ11Parision between the local cost of chet1icals and 
power indicated that the biological treatment of the organic 
loading (BOO and COO) is SOI ca. less expensive than the 
flocculation with chemicals. 
In the design of the secondary phase, a safety BOO of 1,000 119/l 
after the primary treatment has been considered both for 
preventing an eventual increase of pollution at the plant' maxi1111m 
capacity and for granting a reduction in consumption of chemicals. 

;ii. A detailed measurement of the area at disposal for the 
secondary treatment has been done by the expert with the support 
of Mr. Geoffry Murungi, Kenyan civil engineer. This technician, 
Works Manager of Sagana Tannery in the illP lementat ion of the 
primary ETP, prepared also an up-to-date list of the local prices 
of building 11ateria ls and civil works. 

I II II I I 11111 I 

I!I 



111 I II II 11 I I 

Progress Report 

A classical ~extended aeration• process {aeration, secondary 
sedimentation and sludge recycle) had been designed as secondary 
treatllent phase. 

De-brief jng at UNl[)Q headquarters in Vienna 

The Progress Report had been discussed on 24 February in Vienna 
~ith Mr. Jakov Buljan, SIDO, and Ms. Aurelia Calabro, UNIOO Back 
stopping Officer for this contract. 

The compact secondary treattient system designed by Studio Tecnico 
resulted the 11<>st suitable in the situation existing at Sagana 
tannery. The area available does not al low the installation of 
110re extended alternatives {e.g. lagooning). 

The above-mentioned UNIDO's Officers noted that the report 
contains smne fonul errors and, furthermore, recoanended 110re 
details about the operation and maintenance costs estimated for 
the primary ar.d secondary treatment. 

The second mission on field of Mr. G. Clonfero took place in 
March 1993. 

i. The secondary phase designed by Studio Tecnico had been 
explained in details to the tannery's management. 

1 i. In a neet i ng at WDM headquarters in Na i rob; the expert 
illustrated also to Mr. Weru, Head of the Pollution Control Board, 
the technical solution proposed for the secondary treatment phase 
at Sagana. 

iii. A series of analytical controls carried out in March by the 
effluent laboratory of LOC-KiRDI reconfirmed the previous data: 
the average 8005 of the effluent frOlll the primary treatllent is 
amply below l ,<JOO 1119/l, value adopted for the design of the 
secondary phase. 

' 
I II I ' 

I I I I I Ill II I 111 I I 111 

IV 

I I I 1111 11 I I I I 
Ill I I I I II 11 111 111 I 

I 
I 



• 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
i 
I 

v 

Draft final reoort 

In the draft final report, the contractual document about the 
proposed interventions at Sagana Tannery had been defined. In the 
substance, it did not differ significantly fonn this final 
version. The draft final report has been discussed in detail with 
Mr. Berg, SIRA, Mr. Buljan and Ms. Calabro at UNIOO's headquarters 
on 26 May. 
The few l!Odifications and additions required by the UNIOO Officers 
have been introduced in this final report. 

******** 

' 
111 Ill I 11 11 11 I 11111 11 



• 
I 1 

I 
I 
I 
I 
I S A G A II A T A H II E R Y 

I sagana 

I 
KEllYA 

I 
I 
I SECORD PHASE DlPLEMEllTATIOll 

I (BIOLOGICAL TRBA'.l"llBlft') 

I 
I 
I 
I 
I 
I 
1: 

' ' ' ' ' 
II Ill I II I I I 11 I Ill I I I Ill I 11 I I 1111 1111 I 1111 11 111 11 I I I Ill I I II I I 111 I 11 



I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

~ttBW'l'S 

1. IllPOT DATA 

2. DBSCRIPTIO. OP '!llB '!RBA'ftlBll'l' PROCBSS 

3. DBSIGll AllD CALCOLA'l'IOllS 

4. LIST OF '!BB BQOIPDllT 

5. SPARE Alll> 009suaP"l'108 PARTS 

6. PI.UT cmao:SSIOlllWG AllD 'l'RADIIllG 

I II Ill 111 Ill 

7. COSTS OF TllB BPPLOBNT TRBA'.l'llBlft' 

8. CIVIL llORKS 

9. BILL OF QUUTITIBS Alll> BSTDIATIOll 
COST POR CIVIL lkJRKS 

•••••• 

2 

pa9e 3 

page 5 

page 9 

pllCJe 10 

paCJe 12 

paCJe 13 

page 13 

paCJe 16 

paCJe 17 



I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

1. INPUT DATA 

1.1. Max. daily capacity : 6,000 kg of raw m~terial 
(dried weight) 

1.2. Production (current conditions): 80% wet-blue, 

3 

10% finished chrome leather, 
10% vegetable tanned. 

1.3. Volume of waste waters (current conditions) 

Process 

1st soaking 

2nd soaking 

Washing 

Liming (1) 

Washing 

f'leshing 

Washing 

De-liming & 
bating (4) 

Washing 

Pickling & 
tanning 

Sammying 

Water 

400% 

400% 

400% 

150% 

170% 

70% 

100% 

60-70% 

70% 

WET-BLUE PRODUCTION : Water use 

Washing 

Neutralisation 

Washing 

Retanning, 
fatliquoring 
& dyeing 

150% 

100% 

150% 

80-100% 

OTHER PRODUCTION (**): Water use 

Daily volume(*) 

24 m3 

24 m3 

24 m3 

18 m3 

20 m3 

5-10 m3 

10.5 m3 

15 m3 

10 m3 

10.5 m3 

3 m3 

169 m3/day 

5 m3 

3 m3 
... 

5 m" 

3 m3 

16 m3/day 



I I II I I I II 

Notes: 

Waters for the cleaning 
of the equipment & floor 

TOTAL DAILY VOLUME: 

4 

10 m3/day 

211 m3 

(*) the 
expressed 
process). 

daily volume of effluent (the quantity of water is 
in weighi: of hides or skins at that phase of the 

(1) soaked weight = 2 times the dry weight. 

(2) pelt weight = 2.5 times the dry weight. 

{**) currently on 20% of tne total production. 

Important notice: 

211 m3 of water per 12,000 kg of raw material, soaked weight, 
correspond to 211,000 : 12,000 = 17.5 litres per kg of processed 
hides/skins. 
A precautionary water consumption of 35 l/kg has been here 
assumed, i.e. 12,000 x 35/1000 = 420 m3 of effluent per day. 
This figure allows for a future increase in production or water 
consumption. 

1.4. Limits to discharge 

The Kenyan Ministry of Water Development has imposed strict 
standards for the discharge of the final effluent of this tannery 
into Sagana river: 

- pH 
- 8005 
- COD 
- Oil & Grease 
- Phenols 
- Chromiwa tot. 
- suspended Solids 

6 - 9 
< 80 mg/l 
< 100 mg/l 

Nil 
< 5 mg/l 
< 1 llCJ/l 
< 100 mg/l 

A two-step treatment, physico-chemical and biological is necessary 
in order to achieve these levels of BOC and COD reduction .in 
tannery waste waters. 
Due to the current lack of practical experience in the design and 
operation of a tannery effluent treat»~nt plant, starting st 
Sagena tannery with a complete treatment seemed a risky 
undertaking and, therefore, an inst'lllation in two successive 
phases has been foreseen. 

1111 I Ill II I I I 111111 I I I I 1111 II I I 
I I I I I I I I 111 



• 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

5 

2. DESCRIPI'IOll OF THE TREA'l'MEllT PROCESS 
(see also the annexed process flow-sheet) 

PRIHARY TREATHENT 

The primary phase of effluent treatment is already installed, it 
foresees: 

Pre-treatment of Chrome III wastes 

These waters are separately collected and, after screening (bar 
screen), are sent to the neutralization tank where lime-milk is 
added by means of a pneumatic valve driven by a pH-meter. 
From the neutralization tank the liquor flows by gravity into the 
precipitation tank where the hydroxide settles as sludge and the 
chrome-free supernatant is piped into the first lifting station of 
the general effluent treatment. 
The chrome sludges are periodically disct:.arged and pumped to a 
series of drying beds specific for these solid wastes. 

Storage and redistribution of the spent unhairing ligyors 

The spent liming, washing and fleshing liquors are collected in a 
separate gully and, after screening, are sent by gravity in a.n 
underground storage tank with a capacity equal to ~he daily volume 
of discharge. 
In order to screen most of the hair, a self-cleaning brushed 
screen has been installed; in fact the partially pulped hair 
remaining in the concentrated lime/sulphide liquor are, in time, 
further dissolved increasing the BOD and COD of the effluent. 
Furthermore, this material floating or settling can form coarse 
aggregates with the risk of clogging the pwaps and pipes. 
A submersible Venturi ejector assures the mixing to avoid solid 
deposits and also starts the sulphide oxidation. 
At this step, due to the high concentration of the sulphide in the 
liquors, a dosage of MnS04 seems unnecessary (the sulphide 
oxidation will completed in the equalization tank) but it can be 
manually given if on-plant tests will show a better performance. 
These wastes are then pumped to the equalization tank and mixed 
with the other tannery effluents. 

A submersible pump, driven by a programmed timer, redic.tributes 
the daily sulphide wastes, generally discharged in a short period 
of time during the morning, in 10 hrs ca. 
The advantage of this teclmique is a more uniform load of the BOD, 
coo, Suspended Solid and Sulphide arriving to· the plant renders 
easier the design of the successive tre~taent phases. 
In particular, the knowledge of the quantity of sulphide coming 
into the equalization tank enables a better calculation of the 
hourly required oxygen and of the retention time necessary to 
complete the oxidation process. 

1111 11 111 I 11 I I II I 1111 II I 



6 

General effluent treat.ent 

I 

I 
I 

The other tannery effluents are screened (brushed screen) and sent f 
by gravity into a lifting tank. This tank will also receive by 
gravity the supernatant of the pre-treataent of the Chroae waters. 
The puaping station is equipped with two submersible pWlps and a 
series of floating level switches. 
The wastes are puaped into the equalization tank in which the 
liaing liquors fro• the storage tank are also sent. 
The equalization is necessary both to realize a good nixing 
(bo!IOC)enization) of the various strea•s and to cut off the flow 
peaks of the factory (hydraulic equalization) in order to cbtain a 
unifora and constant effluent to treat. 
To avoid the sediaentation of the suspended sol ids, the tank is 
equipped with two subaersible Venturi ejectors that assure the 
necessary aecbanical mixing. 
Furtheraore, the injection of air enables the oxidation of 
sulphides catalysed by the addition of Manganese II salts. 
A submersible pmap redistributes the aixed daily effluents to the 
further treatllent phases. 
The successive coagulation and flocculation processes are done by 
adding AlUJI and Polyelectrolyte. 
Such a cheaical treataent is very flexible and can be modified 
during the plant co .. issioning and adjusted to the real needs and 
practical results. 
The che•icals are dosed in water solution by means of two aetering 
pumps that operate si•ultaneously with the second lifting pUllp. 
The flocculated liquor flows by gravity into the priaary 
sediaentation tank ( Dortaund type) where 110st ot the suspended 
solid is allowed to settle as sludge and the clear supernatant is 
discharged. 
When the biological treataent will be installed the primarily 
treated effluent will be, obviously, piped to this treatment. 

Treat;aent of sludge 

The sludge settled in the primary sedimentation tank is pmq>ed 
(helicoidal puap) to a series of sand drying bed&. 
The puap is driven by a ti11er that will be progra..ad in order to 
•intain a correct blanket lf!Vel in the tank and transfer a 
suitable thickened sludge to the beds. 

The de-watered eluclCJe, 20' ca. of dry matter. aust be manually 
collected and transported to its final disposal site, while the 
filtration waters are piped back to the general treataent. 

BCORDARX fRBM'UJl'l 

The biological treatllent is an extended aeration that is realized 
in three successive stept.;: 
- aeration (BOD-reaoval through bio-absorption/flocculation of the 

soluble/suspended organic matter) 
- aedi11entation (physical treatllent necessary in order to separate 

the biological sludge frG• the treated water) 
- biological sludge recycle (the settled sludge is continuously 

re-pumped into the aeration tanJt to maintain the bacterial aaBa 
: necesaary to the process. 

I I I Ill II I 11 11 
II I I I I I 

I I I I 1111 I I 



• 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

7 

The aeration tank is designed for 2 days ca. retention time and 
the oxygen necessary to the process is supplied by blowers and air 
diffusers. The secondary sedimentation is realized into a circular 
tank fitted with rotary bridge mechanism for the sludge scraping. 
A ~ubmersible pump recycles the settled sludge to the aeration 
tank. Periodically, the excess of sludge is discharged throught a 
by-pass-valve into the equalization basin. 

NOTE 
During the meeting held at UNIDO headquarters in Vienna Mr. Jakov 
Buljan, Back St?pping Officer, recommended Mr. G. Clonfero to 
consider in the final report also a concept for a biological 
treatment applying a lagooning system. In the Officer's opinion, 
the realization of such system seemed be facilitated by the space 
availability at Sagana. 
Mr. Clonf ero in the mission in Kenya of March has recheked the 
dimensions of the existing lagoons and the eventual area still 
available for other lagoons. 

The dimensions of the existing lagoons are: 

lagoon n. 1 m 54.0 x 8.5 x 1.2 h = 459 m2 550 m3 ca. 
n n. 2 m 28.0 x 11.0 x 1.2 h = 308 n 370 n 
n n. l m 20.4 x 14.8 x 1.2 h = l02 n l62 n (*) 
n n. 4 m 19.4 x 7.J x 1.2 h = 142 n 170 n 
n n. 5 m 20.0 x 9.2 x 1.2 h = 184 n 220 n 
n n. 6 m 20.0 x 9.0 x 1.2 h = 180 n 216 n 
n n. 7 m 16.0 x 9.7 x 1.2 h = 155 n 186 n 
n n. 8 m 14.0 x 9.l x 1.2 h = llO n 156 n 

Total = 1,860 .2 2,230 •3 ca. 
=============~===========~======= 

(*) currently the lagoon n. 3 is used tor the disposal of solid 
wastes (the effluent from the primary treatment is not sent in 
this lagoon). 

The existing lagooons, depth between 1 and 1.5 metres, are 
basically "oxidation ponds" that are designed with an organic 
loading between 40 and 120 kg of BOD per hectare of pond surface 
per day (see Table 1.1). 

At the present tannery's discharge flow (70 ml/day ca.), the 
current retention time results about 26 days and 16 hrs. 

At. the plant's design capacity ( 400 ml/day) the maximum retent" ion 
time of the lagoons is about 5 days and 14 hrs. 

LDC KIRDI found a residua 1 BOD5 in the effluent from the primary 
sediment~tion between 500 and 400 mg/l. 
The few available data on the characteristics of the effluent from 
the lagoons indicate a eoo5 between 400 and lOO mg/l. 

II 1111 I II I II I 1111 I I I I 11 11 



8 

Considering that the tannery is currently diluting with fresh 
water 1 1 the effluent from the primary sedimentation, the 
volume of water sent into the lagoons is about 140 m3/day. 

The current BOD removal is {140 x 0.1) 14 kg of BOD5 per day. 

The mean BOD removal {14 : 0.156) is 90 kg BOD per ha per day. 

If the above calculations are correct, for comply with the 
requested limit of 80 mg/l BOD5 (i.e. a total BOD removal of 320-
420 mg/l) 0.50 ha (44.8 90} or 0.65 ha {58.8 : 90) shoud be 
necessary. I.e. 3-4 times the existing surface of the lagoons. 

Tbis area is not available at Sagana. 

Furthermore, the unsatisfactory experience done at Alpharama 
Tannery renders very difficult to entrust in the reliability and 
efficiency of the lagooning for tannery effluents. 

Also Mr. Weru, Head of the Kenyan Water Control Bureau, seems to 
have little revised his opinion about the rP.liability of the 
lagooning treatment for tannery effluents. Now he speaks about a 
possible their use for the final polishing of the effluent. A kind 
of protection "diaphragm", be'tween the treatment plant and the 
recipient environment, to be installed atter a mechanized 
biological treatment. 

For these reasons the expert reached the conviction that it is 
better to maintain the existing lagoons only as final polishing 
ponds after a classical biological treataent. 

T48LE 11 Dnlgn Futures and Expected Pertormanu lor Aquatic Trntment Unllsu" 

Treatment 
Concepts eoala 

0>1dation pond Secondary 

Facaltativlf pond Secondary 

Aerated pond Secondary, poliahane 
partial miz 

Storapand Secondary, 1torage, 
controlled polilhinc 
d1acUrp pondl 

Hyacinth pond8 Secondary 

Hyacinlb ponds A.Vfr, wich 
MClOadary •npt1t 

• See Tlble A..1 ill the •ppndis ror CODHnion racion. 
1 BOD • bioclMmical osypn cleanancl. 

Climate 
need& 

Warm 

Non" 

None 

None 

Warm 

Warm 

I TS8 • toeal 1111p9ncled 10liu, conceal.ration dependl on al1al mnc.tnt. 
I Fint Cllll io .,Um dt9!111ad u a (1KUltative or Mrated trutnwnt unit. 
~ TP • 1A1.a1 pbolphonia. 
I TN • toeal nilft.pn !aleo 1-' alsnilicant metalt re'llOnl ell'K14ldl 

Typical criteria• 

Detention 
time. Depth, 
days m 

10-40 1-1 5 

25-180 I 5-2 5 

7-20 2-6 

!.00-200 3-5 

30-50 < 1.5 

>6 <I 

:'ran INIJ..S'IRIAL WA'ffi1 RX.J.J.Trl~ cumu. W.Wesley Eckenfelder Jr 

Mc ffiAW-HHL ~TICJW.. fDI1'IOO Secood F.d. 1989 

Organic Emuent 
loadine. characteriatica, 

ke1<ha · d> nag IL 

40-120 BOD1 20-4(\ 
TSSI 80-140 

22-67 BOD 30-40 
TSS 40-100 

50-200 BOD 30-40 
TSS 30-60 

-I BOD 10-30 
TSS 10-40 

< 30 BOD < 30 
TSS < 30 

< 50 &OD < iO 
TSS < 10 
TP1 <5 
T~ti <5 

I 

I 
I 
I 
I 
I 



I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

9 

3. DESIGN AND CALCULATIONS OF 'l'llE SECONDARY TREATMENT PHASE 

The biological treatment adopted is an nextended aerationn process 
with the following operational parameters: 

Note: 
F = 
M = 

- Retention tiae: 48 hrs ca. 

- F/K ratio < 0.1 

organic loading, kg soo5 of the influent per day. 
mass of Mixed Liquor Volatile suspended S~lids (MLVSS) 
in the aeration tank (quantity of active biological sludge). 

Volume of the aeration tank: 

400 m3/day x 2 days retention period = 800 m3. 

The Oxygen request may be calculated from the formula: 

Were: 

O.R. 
a 
f 

b 

= 
= 
= 

(a x P) + (b x M) 
O.R. = 

24 

total oxygen requirement per hour. 
coefficient related to o2 requirement for synthesis. 
organic loAd: kg BOD/day 

= coefficient related to o2 requirement for endogenous 
sludge respiration. 

Replacing the project's data: 

F = 1,000 x 400 : 1,000 = 400 kg of BOD5/day (*) 

M = 400 : 0.1 = 4,000 kg of MLVSS 

and assuming: 

a = 0.8 and b = 0.2 (experimental data) 

(0.8 x 400) + (0.2 x 4,000) 
O.R. = --------------------------- = 46.7 kg/h 

24 

(*) a BOD of 1,000 mg/l has been considered in order to allow the 
reduction of the chemicals used in the pri2ary treatment. 



10 

Let the oxygen transfer efficiency of the 
be 15% at the operational conditions: 

46.7 x 100 : 15 = ~11 kg~h ca. of o2 
311,000 : 280 = 1,112 Nm of air per 

installed air diffusers 

must be furnished or 
hour. 

Two blowers with a capacity of 600 Nm3/h ca. of air each have been 
proposed. 

Secondary sedimentation: 

- superficial load = 0.5 m3;m2 of tank surface per hour 
(adopted); 

- influent flow = 400 : 20 = 20 m3/h; 
- total necessary surface = 20 : 0.5 = 40 m2. 